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7 Cvilux Group
ENGINEERING RELIABILITY TEST REPORT SPEC.NO.: SPCI136B
DEPT. C140 Series Connector PAGE: 1/8

TEST ITEM :1.ELECTRICAL
2.MECHANICAL
3. ENVIRONMENTAL

TEST EQUIPMENT :1.INSERTION & REMOVAL APPARATUS
2. ELECTRONIC MEASURING APPARATUS
3. ENVIRONMENTAL APPARATUS

SERIES NO. : CI40 Series

DATE OF TESTING : 2017/05/15

TEST DEPART:R & D

LOT Number:

CONTAIN :

TEST RESULT: ACCEPT [ JREJECT
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Cvilux Group
ENGINEERING RELIABILITY TEST REPORT SPEC.NO.: SPCI136B
DEPT. CI40 Series Connector PAGE: 2/8
1.LELECTRICAL PERFORMANCE :
ITEM TEST CONDITION REQUIREMENT TEST RESULT
1-1 |Rated current and 1A (AWG #26)
voltage 150V AC/DC (r.m.s)
1-2 |Contact resistance Dry circuit of DC 20mV Less than 30 mQ Sample| 30 mQ max.
max., 10mA max. 1 11.40 mQ
2 11.81 mQ
3 11.42 mQ
4 12.20 mQ
5 12.30 mQ
1-3 |Dielectric strength ~ |When applied AC 500V INo change Sample| 1 minute
1 minute between adjacent 1 Pass
terminal or ground. 2 Pass
3 Pass
4 Pass
5 Pass

1-4 |Insulation resistance |When applied DC 500 V. [More than 100 MQ [Sample| 100 MO min.

between adjacent terminal 1 6x10* MQ
or ground 2 7x10* MQ
3 8x10* MQ
4 6x10* MQ
5 7x10* MQ
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2. MECHANICAL PERFORMANCE :

ITEM

TEST CONDITION

REQUIREMENT

TEST RESULT

2-1

Wire size

Specified wire size

Accepts
AWGH26~#30

2-2

Terminal retaining
force in insulator

per minute from Wire to
Wire housing

Retention speed 25+ 3 mm

More than 0.70 Kgf

Sample

> 0.70 Kgf

0.99 Kgf

1.01 Kgf

1.02 Kgf

1.00 Kgf

1.01 Kgf

Pin retention force

at speed 25+3 mm per
minute

Push Pin form insulator base

More than 0.40 Kgf

3w |w|o]—

2]
o)

ple| >0.40 Kgf

0.71 Kgf

0.72 Kgf

0.71 Kef

0.71 Kgf

0.72 Kgf

Terminal crimp
Tensile strength

When crimped AWG#26
size wire

When crimped AWG#28
size wire

When crimped AWG#30
size wire

AWG # 26
More than 2.0 Kgf

=
o

>2.0 Kgf

2.46 Kgf

2.36 Kgf

241 Kgf

238 Kgf

w2
)
uwla|lwo[—|8 ln|s|w |-

2.49 Kgf

AWG #28
More than 1.0 Kgf

Sample

> 1.0 Kgf

1.84 Kgf

1.85 Kgf

1.85 Kgf

1.88 Kgf

1.88 Kgf

AWG # 30
More than 0.5 Kgf

ple > 0.5 Kgf

1.18 Kgf

1.25 Kegf

1.17 Kef

121 Kgf

&
wlalw|o|=[B ln|s|w|o|—

1.19 Kgf

2-5

Durability

Connector shall be
subjected to 20 cycles of

insertion and withdrawal

Contact resistance:
60 mQ MAX

Sam

ple| 60 mQ max

—

14.43 mQ

14.40 mQ

14.38 mQ

14.39 mQ

(V) NN HUS R I S ]

14.42 mQ
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ENGINEERING RELIABILITY TEST REPORT SPEC.NO.: SPCI136B
DEPT. CI40 Series Connector PAGE: 4/8
ITEM TEST CONDITION REQUIREMENT TEST RESULT
2-6 |[Mating & Unmating |Speed 25+ 3 mm per minute [Mating force: Sample| <1.23 Kgf
force 2 Pin: ; 8}23 Egg
Less than 1.23 Kgf 3 0:178 Kgf
4 0.182 Kgf
5 0.175 Kgf
Unmating force: Sample| >0.25 Kgf
2 Pin: 1 2.152 Kgf
More than 0.25 Kgf 2 1.988 Kgf
3 2.035 Kgf
4 2.071 Kgf
5 2.113 Kgf
Mating force: Sample| <2.51Kgf
8 Pin: 1 0.957 Kgf
Less than 2.51 Kgf g gzgg ggtf‘
4 0.851 Kgf
5 0.902 Kgf
Unmating force: Sample| >0.89 Kgf
8 Pin: 1 4.402 Kef
More than 0.89 Kgf 2 " 4318 Kgf
3 4.332 Kgf
4 4.365 Kgf
5 4.389 Kgf
Mating force: Sample| <2.97 Kgf
b ik
Less than 2.97 Kgf 3 1:20 Kgf
4 1.19 Kef
5 1.19 Kef
Unmating force: Sample| > 1.10 Kgf
10P: 1 5.806 Kgf
More than 1.10 Kgf 2 5.605 Kgf
3 5.723 Kgf
4 5.738 Kgf
5 5.636 Kgf
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Cvilux Group
ENGINEERING RELIABILITY TEST REPORT SPEC.NO.: SPCI136B
DEPT. CI40 Series Connector PAGE: 5/8
3.ENVIRONMENTAL PERFORMANCE:
ITEM TEST CONDITION REQUIREMENT TEST RESULT
3-1 |Temperature rise Then carried the rated 30°C max. Sample <30°
current. WG #26 1 3.9
s ) 2 4.2
3 4.1
4 4.1
5 3.8
3-2 |Vibration 1.5mm 10 - 55 - 10 No damage Sample| No damage
HZ/minute each 1 Pass
2 hours for X,Y and Z 2 Pass
directions 3 Pass
4 Pass
5 Pass
Discontinuity: Sarrllp le b
. ass
1 micro second max. ) Pass
3 Pass
4 Pass
5 Pass
Contact resistance: |Sample| 60 mQ max
60 mQ max 1 12.51 mQ
2 12.65 mQ
3 12.39 mQ
4 12.43 mQ
5 12.47 mQ
3-3  |Solder ability Lead-Free Process: Minimum: Sample >95%
Soldering time: 2 + 0.5 95% of immersed L Pass
second area 2 Pass
Soldering pot: 245 £ 5°C 3 Pass
4 Pass
5 Pass
3-4 |Resistance to soldering; .4 Free Process for SMTIVO damage Sample| No damage
heat T 1 Pass
ype:
2 Pass
Ref;g Reflow temperature 3 Pass
profile(4.1) 4 Pass
5 Pass
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ENGINEERING RELIABILITY TEST REPORT SPEC.NO.: SPCI136B
DEPT. CI40 Series Connector PAGE: 6/8
ITEM TEST CONDITION REQUIREMENT TEST RESULT
3-5 |Heataging 85 +2 °C ,96 hours Appearance: Sample| No damage
No damage 1 Pass
2 Pass
3 Pass
4 Pass
5 Pass
Contact resistance: |Sample| 60 mQ max
60 mQ MAX 1 12.46 mQ
2 12.78 mQ
3 11.92 mQ
& 12.21 mQ
5 12.58 mQ
3-6 |Cold aging -40+ 2 °C ,96 hours Appearance: Sample| No damage
No damage 1 Pass
2 Pass
3 Pass
4 Pass
5 Pass
Contact resistance: |Sample| 60 mQ max
60 mQ MAX 1 12.38
2 12.96
3 13.24
4 13.02
5 12.68
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ENGINEERING RELIABILITY TEST REPORT SPEC.NO.: SPCI136B
DEPT. CI40 Series Connector PAGE: 7/8
ITEM TEST CONDITION REQUIREMENT TEST RESULT
3-7 |Humidity 40 12°C, 90-95%RH, 96 |Appearance: Sample| No damage
hours measurement must be |No damage 1 Pass
taken within 30 min. after 2 Pass
tested 3 Pass
4 Pass
5 Pass
Contact resistance: |Sample| 60 mQ max
60 mQ MAX 1 13.12 mQ
2 12.30 mQ
3 12.88 mQ
4 12.57 mQ
5 12.92 mQ
Dielectric strength: |Sample| No damage
No damage 1 Pass
2 Pass
3 Pass
4 Pass
5 Pass
Insulation resistance: | Sample| 30 MQ MIN
30 MQ MIN 1 1.0x10* MQ
2 1.1x10* MQ
3 1.1x10* MQ
4 0.9x10* MQ
5 1.2x10* MQ
3-8 |Temperature cycling |Five cycle consists of: Appearance: Sample| No damage
1.-2543°C, 30 min No damage 1 Pass
. 2 Pass
2. Room temp. 10-15 min
3.8542°C s : e
* > 4 Pass
4. Room temp. 10-15 min 5 Pass
Contact resistance: |[Sample| 60 mQ max
60 mQ MAX 1 13.32 mQ
2 14.60 mQ
3 13.05 mQ
4 13.12 mQ
5 14.21 mQ
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ENGINEERING RELIABILITY TEST REPORT SPEC.NO.: SPCI136B
DEPT. CI40 Series Connector PAGE: 8/8
ITEM TEST CONDITION REQUIREMENT TEST RESULT
3-9 |Salt spray Temperature:35+2°C Appearance: Sample| No damage
Solution:5+1% No damage 1 Pass
Spray time:24+4 hours 2 Pass
Measurement must be taken 3 Pass
after water rinse 4 Pass
5 Pass
Contact resistance: | Sample |Contact resistance
60 mQ MAX 1 12.88 mQ
2 12.76 mQ
3 12.81 mQ
4 13.31 mQ
5 12.41 mQ

4. Recommended IR Reflow Temperature Profile:
4.1 Using Lead-Free Solder Paste
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